Application of Pennsylvania-American Water Company for Acquisition of

14.

RESPONSE:

the Water Assets of the Steelton Borough Authority
66 Pa. C.S. § 1329
Application Filing Checklist — Water/Wastewater
Docket No. A-2019-

Provide direct testimony for the application.

See enclosed direct testimony of the following:

Direct Testimony of Scott D. Fogelsanger, Senior, Manager, Business
Development, on behalf of Pennsylvania-American Water Company, PAWC
Statement No. 1.

Direct Testimony of David R. Kaufman, Vice President - Engineering, on behalf
of Pennsylvania-American Water Company, PAWC Statement No. 2.

Direct Testimony of John R. Cox, Director of Rates and Regulations, Rates and
Regulations for the Mid Atlantic Division of the American Water Works
[...]
Pennsylvania Public Utility Commission:
Appalachian Utilities, Inc.

Borough of Media — Water Works
Borough of Hanover

Borough of Quakertown

Citizens Water Company of Confluence
City of DuBois — Bureau of Water
Columbia Water Company

" " "

Country Place Waste Treatment Co., Inc.
Emporium Water Company

" " “"

" " "

Mercer Water Company

National Utilities, Inc.

Newtown Artesian Water Company, The

NRG Energy Center Harrisburg LLC

NRG Energy Center Pittsburgh LLC

Pittsburgh Thermal, L.P.

Redstone Water Company, Inc.

Rockwood Water Company

Total Environmental Solutions, Inc. — Treasure Lake W
Total Environmental Solutions, Inc. — Treasure Lake S
Trigen — Philadelphia Energy Corporation

Tri-Valley Water Supply, Inc.

Valley Energy, Inc.

Delaware Public Service Commission:
Tidewater Utilities, Inc.
United Water Delaware

New Jersey Board of Public Utilities:
Middlesex Water Company

PAWC Exhibit SDF-1

R-00963557
R-912150
R-00027522
R-2011-2251181
R-00932746
R-00050671
R-00061496
R-2008-0245157
R-00932568
R-00932567
R-00005050
R-00061297
R-901689
R-00932828
R-00953416
R-2008-2042293
R-2008-2028395
R-00061435
R-00994641
R-00974227
R-00932771
R-00072493
R-00072495
R-2009-2111011
R-00963806
R-00049345

11-397
04-121

WR12010027






BEFORE THE

PENNSYLVANIA PUBLIC UTILITY COMMISSION

In re: Application of Pennsylvania-American
Water Company under Section 1102(a) of the
Pennsylvania Public Utility Code, 66 Pa. C.S.
§ 1102(a), for approval of (1) the transfer, by sale,
of substantially all of the Steelton Borough
Authority’s assets, properties and rights related to
its water treatment, transportation, and distribution
facilities to Pennsylvania-American Water
Company, and (2) the rights of Pennsylvania-
American Water Company to begin to offer,
render, furnish or supply water service to the
public in the Borough of Steelton and a portion of
the Township of Swatara, Dauphin County,
Pennsylvania.

In re: Application of Pennsylvania-American
Water Company under Section 1329 of the
Pennsylvania Public Utility Code, 66 Pa. C.S.
§ 1329, for approval of the use for ratemaking
purposcs of the lesser of the fair markct valuc or
the negotiated purchase price of the Steelton
Borough Authority’s assets related to its water
treatment and distribution system.

Petition of Pennsylvania-American Water
Company, related to its acquisition of the Steelton
Borough Authority’s water treatment,
transportation and distribution facilities, for
approval under Section 1329 of the Pennsylvania
Public Utility Code, 66 Pa. C.S. § 1329, to
(i) collect a distribution system improvement
charge, (ii) for book and ratemaking purposes,
accrue Allowance for Funds Used During
Construction for post-acquisition improvements
not recovered through the distribution system
improvement charge, and (iit) for book and
ratemaking purposes, defer depreciation related to
post-acquisition improvements not recovered
through the distribution system improvement
charge.

Docket No. A-2019-

Docket No. A-2019-

Docket No. P-2019-

etal

et al,

etal



In re: Filing by Pennsylvania-American Water

Company under Section 507 of the Pennsylvania :

Public Utility Code, 66 Pa. C.S. § 507, the As.set ' Docket No. U-2019-
Purchase Agreement Between Pennsylvania- :

American Water Company and the Steelton

Borough Authority.

DIRECT TESTIMONY OF
DAVID R. KAUFMAN ON BEHALF OF
PENNSYLVANIA-AMERICAN WATER COMPANY

) Dated: January 2, 2019 PAWC Statement No. 2



B WK —

10

11

12

13

15

16

17

18

19

20

21

22

23

24

25

DIRECT TESTIMONY OF
DAVID R. KAUFMAN

PLEASE STATE YOUR NAME AND BUSINESS ADDRESS FOR THE RECORD.

David R. Kaufman, 800 West Hersheypark Drive, Hershey, PA 17033.

BY WHOM ARE YOU EMPLOYED AND IN WHAT CAPACITY?
I am employed by Pennsylvania-American Water Company (“PAWC” or the “Company”)

as Vice President - Engineering.

WHAT ARE YOUR RESPONSIBILITIES AS PAWC’S VICE PRESIDENT -
ENGINEERING?

As Vice President - Engineering for PAWC, I am responsible for the administration of
engineering services, including the planning, design and construction of water and

wastewater capital investment projects, for all of PAWC’s systems and facilities.

PLEASE DESCRIBE YOUR PROFESSIONAL EDUCATION AND EXPERIENCE.
In 1975, following graduation from Pennsylvania State University with a Bachelor of
Science degree in civil engineering, I accepted an engineering position with Pennsylvania
Gas and Water Company (“PG&W?”) in Wilkes-Barre, Pennsylvania. I remained in that
position until 1989, when I was promoted to Manager of Water Engineering for PG&W.
In August 1991, I was promoted to Vice President of Water Resources for PG&W. In that
position, I was responsible for PG&W’s water operations relating to water supply, water
quality and treatment, water engineering and planning. When the water assets of PG&W

were acquired by PAWC in Fcbruary 1996, I acccpted an Operations Manager position



10

11

12

13

14

15

16

17

18

19

20

with the Company in its Northeast Region and had responsibilities for both water and
wastewater operations in the Scranton /Wilkes Barre and the Pocono/Lehman Pike regions.
I remained in that position until February 2001, when I was promoted to Manager of
Northeast Operations. In 2004, T accepted the position of Director of Engineering -
Southeast Region with American Water Works Service Company and remained in that
position until I accepted the position of Vice President - Engineering for PAWC. I am a
registered Professional Engineer in Pennsylvania and a hold a Class Al water treatment

plant operator’s license.

HAVE YOU PREVIOUSLY TESTIFIED BEFORE THE PENNSYLVANIA
PUBLIC UTILITY COMMISSION?
Yes. Ihave testified before the Pennsylvania Public Utility Commission (“Commission”)

on several occasions, including both water and wastewater proceedings.

WHAT IS THE PURPOSE OF YOUR TESTIMONY IN THIS PROCEEDING?

My testimony will describe the water system currently owned and operated by the Steelton
Borough Authority (the “Steelton System”) that PAWC has agreed to acquire. I will also
testify about several other topics that relate to the Steelton System, including: plant
performance, environmental compliance issues and PAWC’s overall technical fitness to

acquire and operate the Steelton System.



10

11

12

13

14

15

16

17

18

19

20

21

22

23

PLEASE DESCRIBE THE STEELTON SYSTEM.

The Steelton System provides water service to approximately 2,472 customers in the
Borough of Steelton and a portion of Swatara Township. The Steelton System is
approximately 4 miles west of PAWC’s existing Hershey water system. Based ona 10 year
period from 2004 through 2015, the average and maximum daily water demand of the
Steelton System was 1.53 million gallons per day (mgd) and 2.43 mgd, respectively. The
Steelton System has a significant industrial baseload use which averages approximately
0.70 mgd (which is the equivalent of approximately 5,833 equivalent dwellings units).

The primary water supply of the Steelton System is the Susquehanna River. A
Pennsylvania Department of Environmental Protection (PaDEP) Water Allocation permit
WA 22-549B grants a maximum withdrawal of 3.0 mgd from the Susquehanna River at an
existing intake located in the Borough of Steelton. PaDEP has also issued Water Allocation
Permit No. WA 22-1037 for a supplemental/emergency interconnection with Suez Water
Pennsylvania, in Swatara Township to purchase up to 0.648 mgd based on a 30-day
average. The maximum combined daily withdrawal from both supplies is 3.0 mgd, which
is adequate to meet present and anticipated future customer demands of the Steelton
System.

The Steelton System has one conventional 3.0 mgd water treatment plant located
on Christian Street in the Borough of Steelton which operates pursuant to PaDEP public
water supply permit no. 7220036. The existing treatment process consists of rapid mix,
coagulation with aluminum sulfate, sludge blanket clarification for flocculation and
sedimentation, dual media filtration, and disinfection with chlorine. The original plant

design is based on a 1970’s Infilco Degremont process configuration. The most recent



10

11

12

13

14

15

16

17

18

19

20

21

22

23

plant modification is the addition of a baffled 0.26 million gallons (MG) clearwell.
Chemical additions also include the addition of potassium permanganate near the raw water
pump intake for iron and manganese oxidation/taste and odor control, lime for pH
adjustment and alkalinity addition, polymer addition to aid in clarifier sludge blanket
formation, and soda ash for pH control.

All wastewater generated through the plant is discharged into the sewer system for
transmittal to the Harrisburg sewer treatment plant via the Trewick pump station.
Emergency generators are located at the water treatment plant site, sized adequately to
maintain reliable plant operation.

Two centrifugal finished water pumps with variable frequency drive control convey
finished water from the plant’s clearwell to the distribution system. The distribution
system consists of approximately 28 miles of pipe ranging in size from 4 inch diameter to
20 inch diameter, one water booster station, and two —2 million gallon (MG) finished water
storage tanks. It is highly probable that the distribution system contains lead services. The
bulk of the residential service lines in Steelton were installed during the timeframe when

lead service lines were used.

PLEASE DESCRIBE ANY PLANT PERFORMANCE AND
ENVIRONMENTAL COMPLIANCE ISSUES THAT YOU ARE AWARE OF
RELATING TO THE STEELTON SYSTEM?

A PaDEP filter plant performance evaluation (FPPE) conducted on February 21-22, 2017
at the Steelton water treatment plant identified numerous performance related issues.

Based on PAWC’s due diligence, the following performance and/or compliance issues,



10

11

12

13

14

15

16

17

18

19

20

21

22

23

many of which were identified in PaDEP’s FPPE, will need to be addressed with capital

improvement projects in the near future.

)

2)

3)

4)

The existing sludge blanket clarification units should be meeting a clarified water
turbidity goal of 2.0 NTU in 95% of the highest daily settled water turbidity samples.
This goal has been met anywhere from 28% to 90% of the time with the existing plant
units.

The sludge blanket clarification process can generate high levels of disinfection by-
products (DBP) when pre-oxidants such as chlorine comes in contact with the organic
material in the suspended sludge blanket. High DBP levels generated at the water
treatment plant can lead to compliance issues in the distribution system. Over the past
five years, Steelton has had DBP levels (TTHM and HAAS) results above the
Maximum Contaminant Level (MCL) at multiple locations in the distribution system.
In response to this, Steelton recently constructed a new baftled 260,000 gallon plant
clearwell to limit the formation of DBPs. DBP levels in the distribution system will
need to be closely monitored to determine whether further capital improvements will
be needed.

Recirculating a portion of the sludge blowdown from these clarification units back
into the flash mixer can adversely impact plant performance. In addition, during cold
weather conditions, the sludge blanket can settle overnight which causes disruptions
(higher settled water turbidity) for several hours after startup in the morning.

The Infilco Degremont-based filtration units have design limitations which make them
ineffective in achieving required bed expansion during backwash, achieve and sustain

needed backwash flow rates, and do not have filter-to-waste capabilities currently



10

11

12

13

14

15

16

17

18

19

20

21

22

3)

6)

7)

8)

required by PaDEP design standards. The current backwash rate is 12.1 gpm per
square foot which is below the recommended backwash rate of 15 to 20 gpm per
square foot and the filter expansion was measured at 10 to 12.5% which is below the
recommended expansion rate of 20 —30%. The ability to filter to waste prior to startup
and after a backwash are important to reducing the chance that particles and
pathogenic organisms are passed to customers. This feature is unable to be
incorporated into the existing filter cell configuration.
Microscopic Particulate Analysis (MPA) conducted by PaDEP in a recent filter plant
performance evaluation found several areas of potential concern. The filtered water
had both diatoms and floc in the sample at very low levels. Organic particles of this
type and size are not normally found in the filtered water. These particles were in the
30-85 micron size range; in comparison, Giardia and Cryptosporidium, which are
pathogenic organisms that can cause serious illness, are in the 3-7 micron and 8-9
micron size range.
Chlorine gas, which is currently used in the treatment process, should be replaced with
liquid sodium hypochlorite, which is a safer alternative disinfectant. Subject to further
evaluation of water quality test data, the Steelton System may need to chloraminate.
The plant process should incorporate a sequestering agent post-filtration in order to
inhibit corrosion effects in the distribution system.

The plant lacks process control (chased feed rates, monitoring) and redundant facilities

in the treatment process (sludge blanket clarifiers). The plant also has limited

laboratory facilities to aid in process monitoring and control.



10

11

12

13

14

15

16

17

18

19

20

21

Herbert, Rowland, and Grubic, Inc. (HRG) prepared a 10 year capital plan dated
March 2018 for the Steelton Borough Authority (“Steelton”) which identified necessary
improvements including a water treatment plant upgrade. This HRG plan incorporated
anticipated upgrades to the existing water treatment plant that will be needed due to design
limiting factors, age of the facility, existing plant technology, and pending regulations that
may require more stringent regulatory requirements. The limitations which were identified
in PaDEP’s FPPE will be addressed with the proposed water treatment plant replacement
project which was incorporated in HRG’s 10 year capital plan.

In summary, the existing water treatment plant process has design limitations and
performance issues which have the potential to compromise finished water quality. The
Steelton System has the potential to produce higher levels of disinfection by-products and
could benefit from additional process improvements to reduce the lead leaching potential
into the finished water from customer services and internal household piping. It is highly
probable that lead service lines exist in the distribution system. Iam also not aware of any
on-going water distribution main or scheduled meter replacement programs.

IS PAWC’S APPLICATION CONSISTENT WITH THE COMPREHENSIVE
PLANS OF DAUPHIN COUNTY AND THE BOROUGH OF STEELTON?

Yes. We received letters from Dauphin County Planning Commission, the Borough of
Steelton and Swatara Township indicating PAWC’s application is consistent with their
applicable comprehensive planning studies. These letters and links to their websites are

located in Appendix A-22-e.



10

11

12

13

14

15

16

17

18

19

20

21

WHAT ARE THE ANTICIPATED IMPROVEMENTS NEEDED TO THE
STEELTON SYSTEM?

The anticipated improvements will primarily consist of the replacement of the existing
water treatment plant and the development and implementation of a distribution system
improvement plan consisting of main and service replacements and customer metering
change-out/upgrades.

Various investigations/studies may need to be conducted to validate some of our
assumptions. Water quality data will be evaluated to substantiate the appropriate Bin
classification for source water treatment under the Long Term 2 (LT2) Enhanced Surface
Water Treatment Rule and to evaluate the effectiveness of corrosion control measures to
reduce the lead leaching potential into the finished water from customer services and
internal household piping.

[...]
budgeting and which additionally helps customer detect leaks quickly and
conserve usage.

OVERALL, DO YOU BELIEVE THIS TRANSACTION IS IN THE PUBLIC
INTEREST?

Yes. For the reasons stated throughout my testimony, the Authority believes the
Transaction is in the public interest and will provide significant short and long-term
benefits for the Authority customers and Borough residents and the general public. I
respectfully request that the Commission promptly approve the Transaction.

DOES THIS CONCLUDE YOUR DIRECT TESTIMONY?

Yes, although I reserve the right to submit rebuttal or surrebuttal testimony as may be

necessary.



Exhibit 1 DEB-1

STEELTON BOROUGH AUTHORITY
2018-AR-01

A RESOLUTION APPROVING THE SALE OF WATER
SYSTEM ASSETS BY THE STEELTON BOROUGH
AUTHORITY TO PENNSYLVANIA-AMERICAN WATER
COMPANY.

ON MOTION OF M. Sec\},\u\q , SECONDED BY _{W\{ Poeccrse

WHEREAS, the Steelton Borough Authority ("Authority"), located in Dauphin County,
Pennsylvania, is a municipal authority organized by the Borough of Steelton ("Borough") in
accordance with the Municipality Authorities Act, 53 Pa. C.S. § 5601, et seq., and governed by a
board of five members (the "Authority Board"), each of whom are appointed by the Steelton
Borough Council; and

WHEREAS, the Authority has heretofore issued a Request for Proposals, dated March 28,
2018, as amended, for the Purchase of its Water System Assets (the "RFP"); and

WHEREAS, the Authority, after due consideration of all proposals received in response to
the RFP, has determined that the proposal submitted by Pennsylvania-American Water Company
for the Purchase of the Water System Assets as defined in the RFP (the "PAWC Proposal") offers
the greatest value to the Authority of all the proposals submitted pursuant to the RFP; and

NOW THEREFORE, BE IT RESOLVED, that the Authority selects Pennsylvania-
American Water Company to enter into negotiations of an Asset Purchase Agreement and directs
that the Authority's professionals, including legal counsel, take all necessary steps to proceed to
negotiate and present an Asset Purchase Agreement for approval by the Authority.

RESOLUTION APPROVED this 2:7day of A saust, 2018,

ATTEST:

-

Sdefe Alldn Avsman, Chairman
Steelton Borough Authority




Exhibit 2 DEB-2

STEELTON BOROUGH AUTHORITY
2018-AR-0 2.

A RESOLUTION APPROVING THE EXECUTION OF AN
ASSET PURCHASE AGREEMENT FOR SALE OF WATER
SYSTEM ASSETS BY THE STEELTON BOROUGH
AUTHORITY TO PENNSYLVANIA-AMERICAN WATER
COMPANY.

ON MOTION OF Rouap Peecden SECONDED BY %w Wlasewe Ul :

WHEREAS, the Steelton Borough Authority ("Authority"), located in Dauphin County,
Pennsylvania, is a municipal authority organized by the Borough of Steelton ("Borough") in
accordance with the Municipality Authorities Act, 53 Pa. C.S. § 5601, et seq., and governed by a
board of five members (the "Authority Board"), each of whom are appointed by the Steelton
Borough Council; and

WHEREAS, the Authority on August 27, 2018 approved a Resolution to enter into
negotiations with Pennsylvania-American Water Company for the Purchase of Water System
Assets as defined in the Request for Proposals, dated March 28, 2018, as amended, for the
Purchase of its Water System Assets (the "RFP"); and

WHEREAS, the Authority has reviewed the Asset Purchase Agreement negotiated
between the Authority and Pennsylvania-American Water Company; and

NOW THEREFORE, BE IT RESOLVED, that the Authority authorizes its Chairman to
execute the Asset Purchase Agreement on behalf of the Authority; and that the members of the
Authority Board, its financial advisors, attomeys and consulting engineers are authorized to take
all actions necessary to carry out the rights and obligations delineated in the Asset Purchase

Agreement.
RESOLUTION APPROVED this [{ day of Ueewlees , 2018.

ATTEST:
= 7 ) .
Y -
/ /%f'fft{“{}’ Allan Ausman, Chairman
o / ' Steetton Borough Authority



Exhibit 3 DEB-3

#

Filter Plant Performance Evaluation
February 21-22, 2017

Steelton Water Treatment Plant
Public Water Supply #7220036

Bureau of Safe Drinking Water

&% pennsylvania
rg DEPARTMENT OF ENVIRONMENTAL

PROTECTION




Filter Plant Performance Evaluation

Introduction

The Steelton Water Treatment Plant obtains raw water from the Susquehanna River in Dauphin
County. Constructed in 1973/74, the filter plant serves the community of Steelton and some homes in
Swatara Township. The Steelton Borough Water Authority provides water to about 6,300 consumers
through 2,410 metered service connections. Treatment currently consists of alum coagulation,
clarification, filtration, and disinfection (Figure 1, next page).

On February 21-22, 2017, staff from the Department of Environmental Protection (Department)
evaluated the optimization level of the Steelton filter plant. Optimization is the process of continuously
striving to improve the effectiveness of each treatment process in order to provide the highest level of
consumer protection from waterborne pathogens and ensure long-term reliability. During the evaluation,
each unit process was assessed for its capability to consistently meet the turbidity (< 0.3 NTU) and
disinfection (> 1 log inactivation) requirements of the Pennsylvania Filtration Rule. In addition, each
individual treatment process was evaluated on its ability to continuously provide the optimized or most-
effective barrier to the passage of microorganisms.

In this Filter Plant Performance Evaluation (FPPE), specific performance goals are used for the
clarification, filtration and disinfection unit processes. These included settled water turbidity levels of 2
NTU or less from the sedimentation basin when the raw water is greater than 10 NTU or less than 1 NTU
when the raw water is less than 10 NTU. Also, the filters should have the capability to consistently
produce a stable filtered water turbidity of less than 0.10 NTU. These levels of performance are goal
oriented, but are considered necessary to consistently protect consumers against waterborne pathogens.

The evaluation team collected a raw water sample for Method 1623 analysis
(Giardial/Cryptosporidium) and a microscopic particulate analysis (MPA) of the filtered water.
Afterwards, laboratory staff checked for the presence of Giardia and Cryptosporidium and determined
semi-quantitative particle removal by the plant. In-line turbidimeters and particle counters were installed
on the effluent of filter #1 and filter #2. As yet, no national standard has been established on allowable
particle concentration thresholds for filtered water at filter plants, but an optimization goal of 25
particles/ml or less has been established. The disinfection process was evaluated using “CT” values
(disinfection concentration X contact time) as outlined in the U.S. Environmental Protection Agency
guidance manual for meeting filtration and disinfection requirements. Other tests were performed and
samples collected as appeared necessary during the evaluation.

During the February 21-22, 2017 Filter Plant Performance Evaluation, no major problems
concerning water quality were noted at the Steelton filter plant but the long-standing operational issues
related to design limitations (clarifier operation, backwash limitations, lack of filter to waste) and several
minor issues were discussed. Limitations are apparent that may hinder improvement of overall filter plant
performance. Plant personnel appear willing and capable of improving overall operation of the filter
plant, but are faced with many design limitations. Settled water turbidities met the optimization goal of 2
NTU or less 71% of the time and filtered water turbidities remained below the optimization goal of 0.10
NTU or less 97% of the previous year. During the evaluation, turbidity was always below the
optimization goal; and while particle counts on both filters were below the optimization goal (25 particles
or less) some of the time, there was a notable amount of time when the particle counts were higher. In
addition, laboratory staff found a nematode in the filtered water MPA sample. After careful consideration
of all findings summarized in this report, the Steelton filter plant received an overall “satisfactory”
performance rating for its ability to remove waterborne pathogens and similar size particles through
optimized filter plant performance. Because of the number of design-related limiting factors, Steelton
Authority management should thoroughly evaluate long-term plans for this facility.

1

Department of Environmental Protection Bureau of Safe Drinking Water



Filter Plant Performance Evaluation

]
AI{lm f
]
% Potassium Superﬂ?c ! Chlorine ot
Permanganate Lime ! f
i Chlorine 'mf‘ i C) | _Asll
% E f i i ", | ChITnne
i ol om > . =
t " " N > >
Wet Well & Mechanical
M
2 Raw Water Pump ixer Mixer )
‘ -
Clariffer | 4 Filters ®
Sludge |
Recycled:"‘ _ !
2 Clarifiers
% Clearwell
Susquehanna
River
v
To
Distribution

Figure 1. Steelton Water Treatment Plant schematic.

Facility Information

Plant Production

- Current Flow: 1,400 gpm
- Typical Production: 1.1-1.7 MGD demand/produced
Typically operate around 1,400 gpm and vary hours of operation to meet demand
Summer flow = 1,250 gpm (1.8 MGD)
Winter flow = 1,400 gpm (2.0 MGD) (higher in winter because of Steel Mill leaks & open faucets
- Time of operation: 15-16 hours/day, 7 days/week
Startup is usually around 6 am and shutdown is usually around 9-10:30pm
Operators onsite: 24 hrs/day
- Permitted/Design capacity: 3 MGD (2,083 gpm)
Filtration rate: 4 gpm/sq.ft
- Allocations Permit: 3 MGD
- LT2 Source Water Classification: Bin 1
- Pumps: 2 vertical turbine raw water pumps (3 MGD each) VFDs
2 centrifugal finished water pumps (3 MGD each) VFDs
2 new sludge recirculation pumps.
No backwash pumps. Flow from 3 online filters used to backwash 4%,
- Recycle: None

Chemical Treatment

- Coagulation: alum (liquid) (today dose 360 ml/min)
Superfloc (nonionic polymer)

Department of Environmental Protection Bureau of Safe Drinking Water



Filter Plant Performance Evaluation

- pH adjustment-pre: Lime

Post: Soda Ash Lite
- Disinfection: Gas chlorine (pre, prefilter and post)
- Other: Potassium permanganate

Application points (in order): Potassium permanganate is added in the raw water wet well. Gas chlorine
for prechlorination is injected in the raw water line, followed by alum at a newly reinstalled mechanical
mixer. Both are prior to the flash mixer. Lime is added to the flash mixer for pH control and alkalinity
adjustment. A nonionic polymer, Superfloc N300, is also added in the flash mixer to aid in clarifier
blanket formation. Starting in late 2015, prefilter chlorine addition was activated. After filtration, gas
chlorine is added in the clearwell for post disinfection and then soda ash is added at the head of the

clearwell for pH control.

Rapid Mix

— 1 mechanical mixer reinstalled at the alum addition location
1/2 horsepower
— 1 vertical mixer (operated at a constant rate) in the flash mix basin
7 ft. x 7.5 ft. x 9.2 ft. total
3,613 gallons
— Sludge from the clarifiers is recycled back to the head of the flash mixers before the mixer paddles.
The rate of recirculation is mostly constant.
— Using reflective square and tape measure to measure blanket depth. Operators note that this works
better than a sludge judge, less disruptive.

Clarification

— 2 circular clarifiers operated in parallel.
35 ft. radius x 15 ft. deep (average)
137,455 gallons each; 274,909 gallons total
3,850 sq. ft. each; 7700 sq. ft. total
— Design detention time: 131 min. (2,083 gpm)
— Actual detention time: 196 min. (1,400 gpm)
— Surface overflow rate: 0.18 gpm/ft? (1,400 gpm)
— Sludge is continually being recirculated to the flash mixer from the bottom of the clarifiers. Around
500 gallons of sludge from each clarifier is wasted daily (5 mins) to the sewer line.

Filtration

— 4 dual media filters
11.1 ft. x 9.75 ft. plus corner area of 5.25 ft. x 5.67 ft.
138 sq. ft. each
— Media:
24 inches of anthracite
6 inches of sand
Last media replacement in 2012.
Anthracite media topped off as needed
— Permitted filtration rate: 4 gpm/ft.
— Actual filtration rate: 2.54 gpm/fi. (1,400 gpm)
3.38 gpmy/ft? with 1 filter out of service during backwash.
3

Department of Environmental Protection Bureau of Safe Drinking Water




Filter Plant Performance Evaluation

- Backwash criteria: Backwash is normally initiated on time. All filters are washed every morning after
startup and operations has stabilized. The plant is typically started up around 6 am and the backwashes
start around 1-5 hours after startup. The order of filters backwashed is alternated daily (1234, 4321).
Headloss is now monitored 3 times each day (after filter wash/starting bed, after all filter washes, half
an hour prior to filter wash/end bed headloss). Normal headloss is 5-6 inches; highest headloss
observed is 8-9 inches. A rise in turbidity is rarely noted because the filters are being backwashed
daily.

— Filter run duration: 13-20 hours.

Operators have tried lengthening filter run times and under good conditions can extend the
filter runs to 24 hours without rises in turbidity or problems with cleaning up during
backwash. Monitoring headloss also provides additional data for determining particle
loading on filters.
Operators will repeat backwash if filter did not clean up by end of backwash cycle.
— Backwash: We observed backwash on filters 1 & 2
Filter drain — 4.5 min. (270 sec).
Surface wash only — 6.0 min. (360 sec.)
Surface wash and backwash — 1.5 min. (90 sec.)
Backwash only — 12 min. (720 sec.)
Backwash water is supplied by the other 3 filters. Therefore, backwash rate is based on the flow rate
through the filter plant. Typically, the filter plant operates at 1,400 gpm, so the backwash rate would
be around 1,400 gpm or 10.1 gpm/ft°.
— Filter-to-waste: not available/possible.
Filters are allowed to settle offline for 25 min. (1,500 secs) before returning to service.
- Media Expansion: 10-15% in Winter
6-8% in Summer
Measured during FPPE: 3 inches (10%)
- Filter Inspections: Annually for routine maintenance (2014, 2015)
Delayed in 2016 because of staffing issues; plan to do soon.
Inspection includes: Freeboard (media surface to top), general condition, media depth (rod), dig
down to sand layer, scrape off top/fines, top off if needed, surface wash arms & nozzles. Keep

record on Computer.

Storage (plant)

- Clearwell:
Volume based on drawing of filter plant (1972) that notes “6,143.02 gal per foot of height”.
High (12 ft.)= 73,617 gallons
Normal Level (9.3 ft.) = 57,129 gallons
Normal Low (8.1 ft.) = 49,758 gallons (after backwashes)
Low Alarm/Hi Service pump shutoff (4 ft.) = 24,527 gallons

Turbidimeters and Inline Monitors

— Hach Surface Scatter 6 inline turbidimeter on the raw water.
— Hach 1720E inline turbidimeter on clarified water/filter influent.
— Hach 1720FE inline turbidimeter on each filter effluent (4).
Calibration: Quarterly by Hach
Most recent:  4/15/16 (IFE 1 & 3, CFE)
7/18/16
10/11/16

Department of Environmental Protection Bureau of Safe Drinking Water



Filter Plant Performance Evaluation

1/5/17
— Hach 2100N benchtop turbidimeter in the lab area.
— Hach C1-17 inline chlorine analyzer on the finished water (recorded using SD card & chief operator’s
computer).
Method 334: were doing until May 2015, restarted January 2017.
— Rosemount Analytical inline pH meter (& temperature) on the raw water
— Rosemount Analytical inline pH meter (& temperature) on the clarified water.

Alarms

- Raw turbidity above 100 NTU triggers an alarm.

- Settled water turbidity above 2.2 NTU triggers an alarm.

- Individual filter effluent turbidity above 0.103 NTU triggers an alarm.

- Chlorine residual after the clarifier below 0.45 mg/L or above 1.05 mg/L triggers an alarm.

- Chlorine residual leaving the clearwell below 1.15 mg/L or above 1.95 mg/L triggers an alarm. (Change
seasonally to meet CTs+buffer)

- Facility is manned 24 hrs/day. Triggered alarms sound an audible alarm and flash on the main control